

Chemical Laboratory - Kao., SGS Taiwan Ltd.

TEST REPORT

REPORT NC
DATE: 2011/01/25
PAGE: 1 OF 4



THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS :

SAMPLE DESCRIPTION : BAMBOO CHARCOAL YARN PESH.
COLOR : GREY.
MATERIAL COMPONENT : POLYESTER.
SAMPLE RECEIVED : 2011/01/20.
TESTING PERIOD : 2011/01/20 TO 2011/01/25.
SAMPLE SUBMITTED BY :

--- PLEASE SEE THE NEXT PAGE FOR TEST RESULT(S) ---

Jerry

Jerry Tung / Supervisor
Signed for and on behalf of
SGS Taiwan Limited



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO
DATE: 2011/01/25
PAGE: 2 OF 4

TEST RESULT(S) :

TEST ITEM(S)	UNIT	METHOD	MDL	SPEC	RESULT	CONCL.
CHROMIUM VI (PRODUCT CLASS I,II,III,IV)	mg/kg	ISO 105-E04 (ARTIFICIAL ACIDIC SWEAT SOLUTION)	0.3	<0.500	n.d.	PASS
EXTRACTABLE HEAVY METALS	---	---	---	---	---	---
LEAD (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.2	<1.00	n.d.	PASS
LEAD (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.2	<0.200	n.d.	PASS
MERCURY (PRODUCT CLASS I,II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.02	<0.020	n.d.	PASS
COPPER (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	1	<50.0	n.d.	PASS
COPPER (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	1	<25.0	n.d.	PASS
COBALT (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.5	<4.00	n.d.	PASS
COBALT (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.5	<1.00	n.d.	PASS
NICKEL (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	1	<4.00	n.d.	PASS
NICKEL (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	1	<1.00	n.d.	PASS
ANTIMONY (PRODUCT CLASS I,II,III)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	1	<30.0	n.d.	PASS
CADMIUM (PRODUCT CLASS I,II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.1	<0.100	n.d.	PASS
ARSENIC (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.2	<1.00	n.d.	PASS
ARSENIC (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.2	<0.200	n.d.	PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO. #

DATE: 2011/01/25

PAGE: 3 OF 4

TEST ITEM(S)	UNIT	METHOD	MDL	SPEC	RESULT	CONCL.
CHROMIUM (PRODUCT CLASS II,III,IV)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.5	<2.00	n.d.	PASS
CHROMIUM (PRODUCT CLASS I)	mg/kg	ISO 105-E04 (TESTING SOLUTION II)	0.5	<1.00	n.d.	PASS

NOTE 1 : ppm = mg/kg

NOTE 2 : n.d. = Not Detected.

NOTE 3 : PRODUCT CLASS I : BABY

PRODUCT CLASS II : IN DIRECT CONTACT WITH SKIN

PRODUCT CLASS III : NO DIRECT CONTACT WITH SKIN

PRODUCT CLASS IV : DECORATION MATERIAL

NOTE 4 : MDL = METHOD DETECTION LIMIT.

TEST REPORT

REPORT NO. ~~111851~~
DATE: 2011/01/25
PAGE: 4 OF 4

SAMPLE PHOTO



** END OF REPORT **